

GEOCHEM ANALYSIS

Whole Rock Fusion (Lithogeochem) Standard Package

- Weigh 0.2g of sample into platinum crucible with lithium metaborate/tetraborate.
- Fuse at 1000 degrees C for 2 hrs.
- Remove from furnace and allow to cool.
- Dissolve fused bead in 10% nitric acid.
- Take aliquot of solution and by ICPOES for major elements and ICPMS for traces.

Lithogeochem (Standard Package)

Report#: SRS00046

Customer: Striker Resources

Contact: Melanie Thompson

Ident Units	SiO2 %	TiO2 %	Al2O3 %	Fe2O3 %	MnO %	MgO %	CaO %	Na2O %	K2O %	P2O5 %	LOI %	Be ppm	Sc ppm	Totals %
04-038-008	63.8	1.02	17.8	3.13	0.03	1.23	0.17	0.16	8.15	0.26	3.82	5	23	99.6
04-038-009	79.1	0.365	10.5	0.74	-0.01	0.44	0.07	0.12	5.7	0.46	2.25	2	8	99.7
04-038-010	77.6	0.345	11	1.54	0.01	0.53	0.08	0.16	6.8	0.19	2.29	2	8	100.5
04-038-011	58.8	0.945	20.5	4.06	0.03	1.85	0.16	0.13	8.45	0.14	5.21	7	19	100.3
04-038-012	78.7	0.525	10.2	2.59	0.01	0.86	0.09	0.08	4.59	0.08	2.59	4	9	100.3
04-038-013	61.5	0.78	19.2	3.58	0.02	1.81	0.39	0.11	7.85	0.08	5.12	7	18	100.4
04-038-014	55.8	0.4	20.6	1.71	-0.01	3.93	0.66	0.05	9.45	0.1	7.89	13	9	100.6

Quality Control Data***Blank***

BLANK	<0.01	<0.005	<0.01	<0.01	<0.01	<0.01	<0.01	<0.01	<0.01	<0.01		<1	<1	
-------	-------	--------	-------	-------	-------	-------	-------	-------	-------	-------	--	----	----	--

Replicates

04-038-011	58.9	0.93	20.6	3.99	0.03	1.82	0.16	0.13	8.85	0.15	5.18	7	17	100.7
------------	------	------	------	------	------	------	------	------	------	------	------	---	----	-------

Certified Reference Materials

GBW07404	50.6	1.79	22.6	10.3	0.18	0.48	0.25	0.11	1.02	0.16	12.75	2	19	100.2
Certified GBW-074	50.95	1.8	23.45	10.3	0.183	0.49	0.26	0.11	1.03	0.159	12.75	1.85	20.2	
SY4	50.4	0.285	20.6	6.25	0.11	0.56	8.15	7.2	1.65	0.13	4.56	3	1	99.9
Certified SY-4	49.9*	0.287*	20.69*	6.21*	0.108*	0.54*	8.05*	7.1*	1.66*	0.131*	4.56	2.6*	(1.1)	

Note: " * " = Recommended Values
" () " = Information Values
ALL OTHER VALUES ARE PROPOSED

Reported By:

Martin J Lamb
B.Sc (Chemistry)

Date Received: #####
Date Reported: #####

This report shall not be reproduced except in full without the written approval of the laboratory.

Unless otherwise instructed, samples will be disposed of 90 days from the date of this report.

Lithogeochem (Standard Package)**Report#:** SRS00046**Customer:** Striker Resources

Trace Element Values Are in Parts Per Million.

Sample ID:	V	Cr	Co	Ni	Cu	Zn	Ga	Ge	As
04-038-008	53	27	14	41	17	59	27	1	<5
04-038-009	28	-20	4	34	5	35	12	-1	<5
04-038-010	57	-20	5	32	12	44	15	1	<5
04-038-011	58	34	12	33	25	93	46	2	<5
04-038-012	28	30	6	24	55	48	18	1	<5
04-038-013	107	33	7	43	41	70	35	2	<5
04-038-014	11	-20	12	12	304	<30	29	2	<5

Quality Control Data**Blank**

Blank	<5	<20	<1	<15	<10	<30	<1	<1	<5
-------	----	-----	----	-----	-----	-----	----	----	----

Replicates

04-038-011	55	32	11	35	24	96	44	2	<5
------------	----	----	----	----	----	----	----	---	----

Certified Reference Materials

GBW07404	235	366	23	63	42	206	31	2	60
Certified GBW-07404	247	370	22.3	64.2	40.5	210	30.6	1.91	58
SY4	-5	-20	3	-15	11	88	34	-1	<5
Certified SY-4	8*	12*	2.8*	9*	7*	93*	35*	(1-4)	(0.1-2.0)

Note: " * " = Recommended Values
" () " = Information Values
ALL OTHER VALUES ARE PROPOSED

Reported By:

Martin J Lamb
B.Sc (Chemistry)

Lithogeochem (Standard Pack)

Trace Element Values Are in Pa

Sample ID:	Zr	Nb	Mo	Ag	Sn	Sb	Cs	Ba
04-038-008	1,008	32	-2	-0.5	8	1.8	30.3	1,708
04-038-009	359	11	-2	-0.5	4	1.1	8.0	3,660
04-038-010	240	9	-2	-0.5	3	0.9	13.3	1,861
04-038-011	530	30	-2	-0.5	7	2.5	37.1	1,360
04-038-012	260	15	-2	-0.5	4	1.7	23.6	497
04-038-013	347	24	-2	-0.5	5	1.8	25.7	698
04-038-014	444	37	-2	-0.5	9	2.9	26.8	331

Quality Control Data***Blank***

Blank	<5	<1	<2	<0.5	<1	<0.5	<0.5	<3
-------	----	----	----	------	----	------	------	----

Replicates

04-038-011	524	29	-2	-0.5	7	2.2	36.2	1,321
------------	-----	----	----	------	---	-----	------	-------

Certified Reference Materials

GBW07404	506	39	2	0.1	6	6.5	22.8	209
----------	-----	----	---	-----	---	-----	------	-----

Certified GBW-07404	500	37.6	2.6	0.07	5.7	6.3	21.4	213
----------------------------	------------	-------------	------------	-------------	------------	------------	-------------	------------

SY4	511	14	-2	-0.5	7	0.2	1.7	346
-----	-----	----	----	------	---	-----	-----	-----

Certified SY-4	517*	13*	(0.2-3.0)	(0.6)	(7.1)	(0.01-0.3)	1.5*	340*
-----------------------	-------------	------------	------------------	--------------	--------------	-------------------	-------------	-------------

Lithogeochem (Standard Pack)

Trace Element Values Are in Pa

Sample ID:	La	Ce	Pr	Nd	Sm	Eu	Gd	Tb	Dy	Ho	Er	Tm	Yb
04-038-008	48.7	97.3	8.65	33.5	6.5	1.26	5.5	0.9	6.8	1.4	4.3	0.77	5.5
04-038-009	47.5	105.5	10.41	46.9	10.4	2.18	10.6	1.8	11.6	2.1	5.5	0.77	4.8
04-038-010	30.4	66.1	6.08	24.2	4.4	0.91	3.6	0.5	2.7	0.5	1.7	0.24	1.8
04-038-011	51.6	99.2	8.58	31.3	5.3	1.00	4.5	0.8	5.0	1.1	3.8	0.66	4.8
04-038-012	51.0	98.1	8.38	32.1	5.2	0.95	3.9	0.6	4.0	1.0	3.1	0.55	3.7
04-038-013	59.9	116.5	10.66	41.1	7.5	1.28	5.4	0.8	5.1	1.2	4.3	0.67	4.9
04-038-014	73.8	174.6	17.03	66.7	11.3	1.33	9.1	1.5	9.2	2.0	5.7	0.87	5.6

Quality Control Data**Blank**

Blank	<0.1	<0.2	<0.05	<0.1	<0.1	<0.05	<0.1	<0.1	<0.1	<0.1	<0.1	<0.05	<0.1
-------	------	------	-------	------	------	-------	------	------	------	------	------	-------	------

Replicates

04-038-011	50.6	97.1	8.45	30.6	5.2	0.98	4.4	0.7	4.9	1.1	3.6	0.64	4.7
------------	------	------	------	------	-----	------	-----	-----	-----	-----	-----	------	-----

Certified Reference Materials

GBW07404	54.8	134.0	8.12	26.9	4.5	0.89	4.5	0.9	6.4	1.5	4.8	0.75	4.9
----------	------	-------	------	------	-----	------	-----	-----	-----	-----	-----	------	-----

Certified GBW-07404	53	136	8.4	27.3	4.4	0.85	4.7	0.94	6.6	1.46	4.5	0.7	4.8
----------------------------	-----------	------------	------------	-------------	------------	-------------	------------	-------------	------------	-------------	------------	------------	------------

SY4	59.3	125.1	14.36	59.6	13.2	2.07	13.5	2.6	17.9	4.5	14.2	2.29	14.9
-----	------	-------	-------	------	------	------	------	-----	------	-----	------	------	------

Certified SY-4	58*	122*	15.0*	57*	12.7*	2.00*	14.0*	2.6*	18.2*	4.3*	14.2*	2.3*	14.8*
-----------------------	------------	-------------	--------------	------------	--------------	--------------	--------------	-------------	--------------	-------------	--------------	-------------	--------------

Lithogeochem (Standard Pack)

Trace Element Values Are in Pa

Sample ID:	Hf	Ta	W	Ti	Pb	Bi	Th	U
04-038-008	27.5	2.9	5.5	3.6	20	0.2	48.0	6.4
04-038-009	9.7	1.2	4.5	1.9	19	0.7	18.5	8.9
04-038-010	6.5	1.0	1.9	2.8	17	0.8	13.0	4.3
04-038-011	14.7	2.6	7.0	5.1	15	-0.2	39.2	4.0
04-038-012	7.3	1.5	4.2	2.8	14	-0.2	22.2	3.1
04-038-013	10.5	2.0	4.7	3.6	23	-0.2	28.9	8.0
04-038-014	14.4	4.3	1.9	1.6	22	1.6	66.7	14.1

Quality Control Data**Blank**

Blank	<0.2	<0.1	<0.5	<0.1	<5	<0.2	<0.1	<0.1
-------	------	------	------	------	----	------	------	------

Replicates

04-038-011	14.8	2.6	6.0	5.5	17	-0.2	39.8	4.1
------------	------	-----	-----	-----	----	------	------	-----

Certified Reference Materials

GBW07404	14.6	3.4	6.3	1.0	57	1.1	26.5	6.9
----------	------	-----	-----	-----	----	-----	------	-----

Certified GBW-07404	14	3.1	6.2	0.94	58.5	1.04	27.3	6.7
----------------------------	-----------	------------	------------	-------------	-------------	-------------	-------------	------------

SY4	11.3	0.8	-0.5	-0.1	12	-0.2	1.4	0.8
-----	------	-----	------	------	----	------	-----	-----

Certified SY-4	10.6*	0.9*	(0.2-15.0)	(0.2-0.5)	10*	(0.1-0.3)	1.4*	0.8*
-----------------------	--------------	-------------	-------------------	------------------	------------	------------------	-------------	-------------